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Document Introduction

Honeywell tested the above equipment in accordance with the requirements set forth in the listed
standards. All indications of Pass/Fail in the report are opinions expressed by Honeywell based
on interpretations and/or observations of test results. Measurement Uncertainties were not taken
into account and are published for informational purposes only. The test results show that the
equipment tested is capable of demonstrating compliance with the requirements as documented

in this report.

This document is a record of the FCC/ISED Test Report for Honeywell products. It demonstrates
the data required to be analyzed to certify a product according to the requirements of the FCC &

ISED.

The results in the report reflect only the model of the items under test unless noted otherwise.
This document may not be altered or revised in any way unless done so my Honeywell and all
revisions are duly noted in the revisions section. Any alterations of this document not carried out
by Honeywell will constitute fraud and shall nullify the document. This report must not be used
by the client to claim product certification, approval or endorsement by NVLAP, NIST, any
agency of the Federal Government, or any agency of any government.

Test Report Revision History
Revision Prepared By | Reviewed By | Revision Detail Release Date
--- M. Antola A. Roussin Original Release 2018-02-23
A M. Antola A. Roussin Updated spurious emissions 2018-04-10
(1-18GHz) & radiated
Bandedge data to account for
100% duty cycle
B M. Antola A. Roussin Added clarification to 2018-04-19
Radiated Emissions
(Unintentional) test
description section
C M. Antola A. Roussin Added conducted emissions 2018-05-17
data
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Applicable Test Standards/Limits

Test Standards/Limits Result Dates Tested
ANSI C63.4: 2014 Compliant 12/13/17-04/10/18
ANSI C63.10: 2013 Compliant 12/13/17-04/10/18
ICES-003 Issue 6: 2016 Compliant 12/13/17-04/10/18
RSS-247, Issue 2, Section 5 Compliant 12/13/17-04/10/18
RSS-GEN, Issue 4 Compliant 12/13/17-04/10/18
CFR 47 Pt 15 Subpart B, Section 15.107/109 Compliant 12/13/17-04/10/18
CFR 47 Pt 15 Subpart C, Section 15.207/209 Compliant 12/13/17-04/10/18
CFR 47 Pt 15 Subpart C, Section 15.247 Compliant 12/13/17-04/10/18

Deviations from Test Methods
# | Deviation Description

0 None

Facilities and Accreditation
The test site and measurement facility used to collect data are located at 2 Corporate Center
Dr., Melville, NY 11747, USA. Honeywell International is accredited by NVLAP, Laboratory
Code 600110-0. The full scope of accreditation can be viewed at the NVLAP website.

Test Item Description
The PDK-R0010-SDE is a Bluetooth 5.0 lite module and reusable block which is based on
Nordic’s nRF52832 chip.

The module uses a single surface mount antenna with a maximum gain of 3.3dBi.

The EUT operates at a 100% duty cycle and has been tested as such per KDB 558074 and
C63.10 guidelines.
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Worse-Case Configuration & Mode
Radiated emissions was performed with the EUT set to transmit at the channel with the highest
output power as worst-case scenario. The EUT was tested in all three orthogonal planes in
order to determine the worst-case emissions. It was determined that the Z axis orientation was
the worst-case orientation. Therefore, all final radiated test was performed with the EUT in the

Z axis orientation.

Test Sample Identification

Sample ID Number Sample Serial Number Date Received
MEL-410 Non-serialized production unit 12/11/17
MEL-424 Non-serialized production unit 1/25/18
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Calibration & Measurement Uncertainty

e Measuring Instrument Calibration — The measuring equipment utilized to perform
the tests documented in this report have been calibrated in accordance with the
manufacturer’s recommendations and is traceable to recognized national standards.

o Sample Calculation — Where relevant, the following sample calculation is provided:

Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +

Cable Loss (dB) — Preamp Gain (dB)

[i.e.] 37 dBuV/m =30 dBuV + 18.5dB/m + 0.5 dB - 12 dB

e Uncertainty - Figures are valid to a confidence level of 95%.

Test Standard Uncertainty
Radiated Emissions (30-200MHz Horizontal) +/- 5.05 dB
Radiated Emissions (30-200MHz Vertical) +/-5.28 dB
Radiated Emissions (200-1000MHz Horizontal) +/-10.21 dB
Radiated Emissions (200-1000MHz Vertical) +/- 10.36 dB
Radiated Emissions (Above 1GHz) +/- 9.70 dB
Conducted Emissions (150KHz-30MHz) +/- 4.36 dB

Opinions / Interpretations

None
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Test Summary
All tests described below are required, unless otherwise noted. Notes should be described in detail in the
“Additional notes” section.
# Test Description Status
1 99% Bandwidth PASS
2 6 dB Occupied Bandwidth PASS
3 Maximum Conducted Output Power PASS
4 Maximum Power Spectral Density PASS
5 Band Edge / Conducted Spurious Emissions PASS
6 Radiated Emissions (Unintentional) PASS
7 Radiated Emissions (Intentional) PASS
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6dB Occupied Bandwidth (DTS Bandwidth)

Test Description

Measure the maximum width of the emission that is constrained by the frequencies associated with the two
outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the maximum level

measured in the fundamental emission. Refer to KDB 558074 D01 DTS Meas Guidance v04.

Test Criteria

Reference Limit
CFR 47 Subpart C 15.247 (a)(2)
RSS-247 Section 5.2 (a) = 500kHz
Test Information
. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL RF Lab 02/07/18 22.4 15.5 1012 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 06/06/17 06/06/19
Environmental Meter | 11548 A078188 Extech SD700 | 04/24/17 04/24/18
Instruments
Test Results
Channel | Frequency (GHz) | 6dB Bandwidth (in MHz)
Low 2402 0.821
Mid 2440 0.878
High 2480 0.820
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6dB Bandwidth
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99% Bandwidth

Test Description

The emission bandwidth (x dB) is defined as the frequency range between two points, one above and one below the
carrier frequency, at which the spectral density of the emission is attenuated x dB below the maximum in-band
spectral density of the modulated signal. Spectral density (power per unit bandwidth) is to be measured with a
detector of resolution bandwidth in the range of 1% to 5% of the anticipated emission bandwidth, and a video
bandwidth at least 3x the resolution bandwidth.

When the occupied bandwidth limit is not stated in the applicable RSS or reference measurement method, the

transmitted signal bandwidth shall be reported as the 99% emission bandwidth, as calculated or measured.

Test Criteria

Reference Limit
RSS-GEN, Section 6.6 N/A
Test Information
. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL RF Lab 02/07/18 22.4 15.5 1012 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 06/06/17 06/06/19
Environmental Meter | 11548 A078188 Extech Instruments | SD700 | 04/24/17 04/24/18
Test Results
Channel | Frequency (GHz) | 99% Bandwidth (in MHz)
Low 2402 1.80
Mid 2440 1.86
High 2480 1.91
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99% Bandwidth
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Maximum Conducted Output Power

Test Description

For systems using digital modulation in the 902-928MHz, 2400-2483,5MHz and 5725-5850MHz bands, the
conducted output power limit (specified below) is based on the use of antennas with directional gains that do not
exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted output power
from the intentional radiator shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6
dBi.

Maximum conducted (peak) output power was the method employed to determine fundamental emission output
power.

Method RBW > DTS bandwidth per C63.10 and KDB 558074 was utilized for this test program.

Test Criteria

Reference Limit
CFR 47 Subpart C 15247 (0)(3)
RSS-247 Section 5.4 (d) | 1V (30dBm)

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL RF Lab 02/07/18 22.4 15.5 1012 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 06/06/17 06/06/19
Environmental Meter | 11548 A078188 Extech Instruments | SD700 | 04/24/17 04/24/18

Test Results

Channel | Frequency (GHz) | Tx Channel BW Power (dBm)

Low 2402 4.41
Mid 2440 2.2
High 2480 2.49
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Output Power
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¥ Agilent 84:22:45 Jan 29, 2618 L
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Maximum Power Spectral Density

Test Description

The DTS rules specify a conducted PSD limit within the DTS bandwidth during any time interval of continuous
transmission. Such specifications require that the same method as used to determine the conducted output power
shall also be used to determine the power spectral density. Therefore, if maximum peak conducted output power was
measured to demonstrate compliance to the output power limit, then the peak PSD procedure below (Method
PKPSD) shall be used. If maximum conducted output power was measured to demonstrate compliance to the output
power limit, then one of the average PSD procedures shall be used.

Since maximum conducted (peak) output power was the method employed to determine fundamental emission
output power, then the peak power spectral density method was utilized.

Method PKPSD per C63.10 and KDB 558074 was utilized for this test program.

Test Criteria

Reference Limit

CFR 47 Subpart C 15247 (8) )
RSS-247 Section 5.2 (b) | < & dBm inany 3 kHz Band

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL RF Lab 02/07/18 22.4 15.5 1012 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 06/06/17 06/06/19
Environmental Meter | 11548 A078188 Extech Instruments | SD700 | 04/24/17 04/24/18

Test Results

Channel | Frequency (GHz) | Max Power (dBm)

Low 2402 4.30
Mid 2440 4.36
High 2480 4.38
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PSD
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Authorized Band Edge / Conducted Spurious Emissions

Test Description
In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated

intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the conducted power limits based
on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in
815.209(a) is not required. In addition, radiated emissions which fall in the restricted bands, as defined in
815.205(a), must also comply with the radiated emission limits specified in §15.209(a)

Test Criteria

Reference Limit

CFR 47 Subpart C 15.247 (d)
RSS-247, Section 5.5 20dB Below the Fundamental
KDB 558074 D01 Section 11

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL RF Lab 02/07/18 22.4 15.5 1012 P
Equipment L.ist
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 06/06/17 06/06/19
Environmental Meter | 11548 AQ078188 Extech Instruments | SD700 | 04/24/17 04/24/18

Test Results

Authorized Band Edge
Frequency Fundamental to Limit Margin
Channel Band edge delta (dB) (dB)
(GH2) (dB)
Low 2402 39.62 20 -19.62
High 2480 54.63 20 -34.63

Conducted Spurious
Highest Spurious Emission delta
from limit (dB)

Channel Frequency (GHz)

Low 2402 -30.46
Mid 2440 -29.17
High 2480 -30.79
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Date: 2018-04-10
IC ID: 573F-BLE50

Band Edge

% Agilent 05:28:18 Jan 29, 2013

Ref 26.5 dBm

#Atten 30 dB

L
Mkrd 2,399 452 6 GHz
-46.67 dBm

#Peak

Log
14

2

i e

. I/

A w—nw M

ML 52

Center 2,480 @
#Res BH 166 kHz

@B GHz

#VEW 308 kHz

Span 7 MHz
Sweep 1.892 ms (8192 pts)

Marker Traca
1 (6B
2 [& D]
3 (6]

¥ Axis
2.4688 868 B GHz
2.482 B17 3 GHz
2.399 452 B GHz

Type
Freg
Freq
Fraqg

Amplitudea
-35.25 dBm
4.37 dBm
-46.67 dBm

Low Channel - Plot

5 Agilent 95:15:00 Jan 29, 2018

Ref 26.5 dBm

#Atten 30 dB

L
Mkrl 2.440 983 3 GHz
4.38 dBm

#Peak
Log

1@

Center 2,448 @
#Res BH 100 kHz

8 8 GHz

#WBH 388 kHz

Span 3 MHz
Sweep 1.892 ms (8192 pts)_

Mid (Reference) Channel - Plot
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Report #: 34448 Date: 2018-04-10

FCC ID: CFS8DLBLES0 IC ID: 573F-BLES0
- Agilent 86:51:40 Jan 29, 2618 L
Mkrz 2.480 018 2 GHz
Ref 26.5 dBm #Atten 30 dB 4,35 dBm
#Peak
Log
19 5
dB/ J
Dffst
6.5 Wi I
dB "d %
ol «'/ \
-15.8 EVRN
dBm K7
T 1 RO -
LagRv b i itk Bekadacarl TV s v
ML 32
Center 2,483 508 @ GHz Span 18 MHz
#Res BH 168 kHz #UBH 300 kHz Sweep 1.892 ms (8192 pts)
Marker Trace Type X Axiz Amplitude
1 1 Frag 2.433 5AA @ GHz -58.25 dEm
2 1 Frag 2.420 818 2 GHz 4,38 dBn
3 1) Frag 2.433 718 @ GHz -56.87 dEm
High Channel - Plot
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Conducted Spurious

Ref 26.5 dBm

3 Agilent 07:11:04 Jan 29, 2013

#Atten 30 dB

Mkrd 13.769 GHz
-48.77 dBm

#Peak
Log

16 :

-15.6 . 2

/I (- —

Wl s2

Start 38 MHz
#Res BH 166 kHz

#VEW 308 kHz

Stop 26.888 GHz

Sweep 2482 5 (8192 pts)

Marker Trace Type ® Axiz Amplitudea
1 1 Freq 2.482 GHz 4,18 dBEm
2 1 Freq 4,865 GHz -4dE.8E dBm
3 1 Frag 1.888 GHz -47.21 dBm
4 (1 Freq 13.769 GHz -48.77 dBm
Low Channel - Plot
¥ Agilent 87:02:05 Jan 29, 2018 L
Mkrd 24,418 GHz
Fet 26.5 dBm #Htten 38 dB -46.95 dBm
#Peak
Log
16 5
dB/
Offst
6.5
dB
ol
~15.6 P .
dBm -
vy F O (- B I
Y1 52

Start 38 MHz
#Res BH 166 kHz

#WBH 308 kHz

Sweep 2482 5 (8192 pts)

Stop 26.888 GHz

Marker Traca Typa # Auiz Amplituda
HE 1 Freg 2.448 GHz 4,38 dBm
2 1) Frag 4.881 GHz -44.77 dBm
3 (& ] Frag 13.522 GH=z -58.83 dBm
4 (6B Frag 24,418 GHz -46.95 dBm

Mid Channel - Plot
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FCC ID: CFS8DLBLES0 IC ID: 573F-BLES0
# Agilent 86:57:32 Jan 29, 2613 L
Mkrd 24.485 GHz
Ref 26.5 dBm #Atten 30 dB -46.39 dBm
#Peak
Log
16 1
dB/
Dffst
B.5
dB
ol
-15.6 n 4
dBm ? ¥ fE iy AT
LgAv ' SN ———__ LS -
VL 52
Start 30 MHz Stop 26.080 GHz
#Res BH 109 kHz #VBH 308 kHz Sweep 2.482 5 (8192 ptsy
Marker Trace Type X Axiz Amplitude
1 1 Frag 2.481 GHz 2.16 dBm
2 &b Fraq 4,968 GHz ~4E.53 dBn
3 (&b Fraq 1.885 GHz -49.44 dBm
4 &b Freq 24.485 GHz ~4E.39 dBu
High Channel - Plot
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Report #: 34448 Date: 2018-04-10
FCC ID: CFS8DLBLES0 IC ID: 573F-BLES0

Radiated Emissions (Unintentional)

Test Description
The Radiated Emissions (Unintentional) measurement is a test of the whole EUT during normal operation. During

testing, the EUT’s transmitter was put into Idle mode to purely test the digital circuity for unintentional emissions.
It is a Radiated Emissions measurement performed from 30 MHz to 5x the highest operating frequency of the
device. Prescans are done in a 3 meter anechoic chamber, while final measurements are made on the OATS. The
EUT is positioned on a turntable in the manner for which the device will be normally used, with all peripherals
connected in idle, with all cables typically used with the EUT dressed appropriately.

Test Criteria

Reference Limit
Frequency Range Field Strength Limit | Field Strength Limit
CFR 47 Subpart B, 15.109 (uVv/m) at 3M (dBuV/m) at 3M
ICES-003 30-88 100 40
88-216 150 435
216-960 200 46
Above 960 500 54

Test Information

. Temperature | Humidity | Pressure
Tester Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL/JB | RF Chamber/OATS | 12/14/17-12/20/17 -3.3 77 1005 P
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Equipment List

Instrument Type ID # Serial # Manufacturer Model Cal Date | Cal Due
Date
RF Chamber
Spectrum 11496 100303 Rohde & Schwarz FSU26 04/10/17 | 04/10/18
Analyzer
Bilog Antenna 11534 | A012816 Sunol JB6 03/09/17 | 03/09/18
(30MHz-6GHz)
Horn Antenna 2319 2317 EMCO 3115 02/03/17 | 02/03/18
(1-18GHz)
Preamp 11539 160362 Amplical AMP1G18-35 N/A N/A
(1-18GHz)
Measurement Software | 11543 | Version 9.5 UL UL EMC N/A N/A
Environmental 11548 | A.078188 | Extech Instruments SD700 04/24/17 | 04/14/18
Meter
OATS
Spectrum 11545 103125 Rohde & Schwarz FSW26 02/14/17 | 02/14/18
Analyzer
Bilog Antenna 11534 | A012816 Sunol JB6 03/09/17 | 03/09/18
(30MHz-6GHz)
Horn Antenna 2973 3127 EMCO RGA-60 02/03/17 | 02/03/18
(1-18GHz)
Preamp 11539 160362 Amplical AMP1G18-35 N/A N/A
(1-18GHz)
Measurement Software | 11543 | Version 9.5 UL UL EMC N/A N/A
Environmental 11533 | A070144 Extech Instruments SD700 08/21/17 | 08/21/20
Meter
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Test Results

Below 1GHz
HL‘HDIWC\ijI I, NY 19 Dec 2817 11:19:32
Horevuwel | Melville OATS
Model :Elustooth 5.8 Lite (1EB-B7358)
S’D ............................................................................................................................................... ﬁnmpln 1D HEL-418
Config:Production / Idle
Mode:Unintenticnal Scon
] OSSN SUUSSUUSUUSOS SOUUNUSOE SOSUNSUS. SUURUNE: SUSSONEN. SN OSSO USSR 8| Tested by:CL
[=1=]
o L U .t S SO St SO OHUS SSSUUUORUSSSE: SUUUUSSISSSNUE SUSSSSUON: SUSRRSNS JSRUSN .|
:
o
o
=

CdBull/m)

b ...................................................................................................................................
38 188 1888
Freguency (MHz)
B ey T R s N T e | T i T B T S S T
FCC Part 15 Subpart B 38-1008HHz TST Rev 9.5 13 Moy 2816
Plot
Frequency Meter Det AF JB6 [dB/m] Cable 1 [dB] Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuv) (dBuVv/m)
30.0517 11.17 Qp 25.6 .8 37.57 40 -2.43 59 231 H
55.5807 15.45 Qp 119 11 28.45 40 -11.55 134 367 H
30.7946 11.05 Qp 252 9 37.15 40 -2.85 221 128 \Y%
55.3243 19.14 Qp 119 11 32.14 40 -7.86 77 300 \Y%
963.0747 4.19 Qp 274 9.2 40.79 53.97 -13.18 251 213 H
947.6528 413 Qp 274 9.2 40.73 46.02 -5.29 180 121 \Y%
Qp - Quasi-Peak detector
Data
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Above 1GHz

8 ‘chrnf_--:c| . NY 13 Dec 26817 14:13: 38
Radiated Emissions |-Meter
Madel :Elustocth 5.8
E1H .
entional Pre-Scan
1| OO OSSOSO OSSO | Te oy ARG
z)
L,J .........................
E
3 g
3 >
w
°
'_'/J.
65 3
.............................. -
) o~
20| = -
4
-
16} i L sedu U SO SUUUU OO U SUOUUUUUUU: SNUNUURUSUSU U OUUTURUE SHUURUSURUSTUTUTU: SUUURURURUUUN SURUTUOS JOVOTOY
g 3
Freguency (GHz?
[ Range (B) ] Bafffkin  Dni/Pg Hode Surep Pia  HupsiMods  Lobel [ Farge =) (=0T Rafifittn  Det/fvg Hode Surap Fta #iupaMode Laobel
Blustooth 5 MEL-418_ Unintenticnol Pra-Scan.Dat Rev 9.5 17 Feb 2817
Plot
Frequency Meter Det 3115 Antenna SMA5 AbovelG Distance Corr Corrected Avg Limit Margin Azimuth Height Polarity
(GHz2) Reading [dB/m] Preamp [dB] Factor [dB] Reading (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1.919 33.79 Pk 27.9 2.2 -40.9 -9.5 13.49 54 -40.51 0-360 98 H
3.729 35.13 Pk 323 3.1 -41 -9.5 20.03 54 -33.97 0-360 98 H
11.819 35.75 Pk 39.6 4.7 -39.9 -9.5 30.65 54 -23.35 0-360 98 H
1.914 34.2 Pk 27.8 2.2 -40.9 -9.5 13.8 54 -40.2 0-360 98 \Y
3.785 35.29 Pk 32.6 3.1 -41.1 -9.5 20.39 54 -33.61 0-360 98 \Y
11.014 35.63 Pk 385 5 -39.5 -9.5 30.13 54 -23.87 0-360 98 \%
Pk - Peak detector
Frequency Meter Det AF Above 1G SMA7 SMA6 Corrected Avg Margin Peak PK Azimuth Height Polarity
(GH2) Reading [dB/m] Preamp(miniC) CF CF Reading Limit (dB) Limit Margin (Degs) (cm)
(dBuv) Horn#l (dBuv/m) (dBuv/m) (dBuv/m) (dB)
1.919 24.42 Av 27.9 -26.8 2.4 11 29.02 54 -24.98 74 -44.98 8 116 H
3.73 21.99 Av 321 -26.9 33 1.4 31.89 54 -22.11 74 -42.11 44 186 H
11.82 22.73 Av 39.8 -25.9 7.2 29 46.73 54 -1.27 74 -27.27 50 201 H
1.915 24.25 Av 27.9 -26.8 2.4 11 28.85 54 -25.15 74 -45.15 56 397 \Y
3.784 21.86 Av 32.3 -26.8 33 15 32.16 54 -21.84 74 -41.84 54 368 \Y
11.017 21.55 Av 39.4 -25.9 5.8 2.2 43.05 54 -10.95 74 -30.95 124 213 \Y
Av - Average detection
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Report #: 34448 Date: 2018-04-10
FCC ID: CFS8DLBLES0 IC ID: 573F-BLES0

Radiated Emissions (Intentional)

Test Description
Intentional Radiator Radiated Emissions are a test of the emissions, and harmonics on the EUT. The EUT is

positioned to get the maximum emissions after a series of prescan measurements.

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1 GHz measurements and 1.5
m above the ground plane for above 1 GHz measurements. The antenna to EUT distance is 3 meters.

For measurements below 1 GHz the resolution bandwidth is set to 120 kHz for peak detection measurements or 120
kHz for quasi-peak detection measurements. Peak detection is used unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth is set to 1 MHz for
peak measurements and as applicable for average measurements.

The spectrum from 30 MHz to 26 GHz is investigated with the transmitter set to the lowest, middle, and highest
channels in each applicable band.

The EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned from 1 to 4 meters
above the ground plane to further maximize the emission. Measurements are made with the antenna polarized in

both the vertical and the horizontal positions.

Test Criteria

Reference Limit
Frequency Range Field Strength Limit Measurement distance
(MHz) (uv/m) (meters)
0.009-0.490 2400/F(kHz) 300
CFR 47 Subpart C, 15.205 0.490-1.705 24000/F (kHz) 30
CFR 47 Subpart C, 15.209 1.705-30.0 30 30
RSS-GEN : :
30-88 100** 3
88-216 150** 3
216-960 200** 3
Above 960 500 3

**Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under this
section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.
However, operation within these frequency bands is permitted under other sections of this part, e.g., §815.231 and
15.241.

Test Information

. Temperature | Humidity | Pressure
Tester Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL/JB | RF Chamber/OATS | 01/23/18-04/10/18 44 50 1001 P

NOTE: Below 30MHz, pretesting showed that no emissions as a product of the EUT were detected within 20dB of
the regulatory limit. Worse-case plot/data reported from 30MHz - 1GHz. No emissions detected above the system
noise floor above 18GHz. Prescans performed in an anechoic chamber, final measurements performed on an OATS.
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Equipment List

Instrument Type ID # Serial # Manufacturer Model Cal Date | Cal Due
Date
RF Chamber
Spectrum 11496 100303 Rohde & Schwarz FSU26 04/10/17 | 04/10/18
Analyzer
Spectrum 11549 | MY46178211 Agilent E4440A 06/06/17 | 06/06/19
Analyzer
Loop Antenna 11535 121080 Com-Power AL-130R 10/17/17 | 10/17/18
(9kHz-30MHz)
Bilog Antenna 11311 A022406 Sunol JB5 02/01/18 | 02/01/19
(30MHz-5GHz)
Horn Antenna 2319 2317 EMCO 3115 01/10/18 | 01/10/19
(1-18GHz)
Horn Antenna 11472 151 EMCO EM-6963 02/06/17 | 02/06/18
(18-40GHz)
Preamp 11539 160362 Amplical AMP1G18-35 N/A N/A
(1-18GH?z)
Preamp 11541 160911 Amplical AMP18G40-35 N/A N/A
(18-40GHz)
Band Reject 11553 G041 Micro-tronics BRM50702-01 N/A N/A
Filter
Measurement 11543 | Version 9.5 UL UL EMC N/A N/A
Software
Environmental 11548 A.078188 Extech Instruments SD700 04/24/17 | 04/14/18
Meter
OATS
Spectrum 11545 103125 Rohde & Schwarz FSW26 02/14/17 | 02/14/18
Analyzer
Bilog Antenna 11534 A012816 Sunol JB6 03/09/17 | 03/09/18
(30MHz-6GHz)
Horn Antenna 2973 3127 EMCO RGA-60 01/22/18 | 01/22/19
(1-18GHz)
Preamp 11539 160362 Amplical AMP1G18-35 N/A N/A
(1-18GHz)
High Pass Filter 11552 G018 Micro-tronics HPM50111-01 N/A N/A
Measurement 11543 | Version 9.5 UL UL EMC N/A N/A
Software
Environmental 11533 A070144 Extech Instruments SD700 08/21/17 | 08/21/20
Meter

Page 31 of 50

Honeywell International

2 Corporate Center Dr., Melville, NY 11747
This report shall not be reproduced except in full, without the written approval of Honeywell International

Document #: 800-23065, Rev. 1.3
TEL: (516) 577-2000
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Test Results

Restricted Band Edge

Honeywe |1, NY 24 Jon ZBN1E 12:15:27
: Restricted Bondedge

Somple Mumber :MEL-418

18] b i b ! ¥ |bevice:Bluetooth 5.8 Lite
H i [ H 1 Fort Numcer :|BB8-87358
: ] i : £ Mode:Cont inuous TX - Low Charnel
186l ; H : i i | Tested by:MA !

X
2
.
g
T
o
N
L
o
:
®
3
2
]
38t
2.3 ’ ’ ’ ) T8.5HH=z7 ) ) ’ ) Z.415
Frequency (GHzd
[ Range (5= AR Ref/lin  Debifrg Hede - Phs  Wupsifode Lobal [ Rarge taHz) FEWARY Ref/fitin  Dab/ivg Fads Swerp [T
12 N-2418 IHE-BdB M a1l PENCPur PreglAMS) Eazaciftol a% AiH Forizontal ]
P4ECHHz Bomd - Low channel Herizamtal (TST Fev 9.5 17 Feb 2817
Low Channel Horizontal — Peak Plot
| agHaneyuel 1, NY 24 Jon 2818 12:15:27
= H

Restricted Bondedge

Semple Mumber:MEL-418
118 i i ! ! H |bevice:Blustooth 5.0 Lite
[ H H i H Fort Numcer :|BB8-87358

i i | | | Mode:Cont inuous TX - Law Channel
188} i i i i i | Tested by:MA
L
3z 98|
!
T Bol
c
o
N
L 78
o
i
:r‘ ol eroge Lj B
3
3 A
= 56 )‘JI.\ % 'y ! Y
i \ i
[ l ) WA
A, : ! N W W N ! N I " ——
£} ] Pt r L g 0
38|
2. 31 ) ) ) ’ T8 . SHHz/ ’ ’ ) ) Z.415
Frequency (GHzd
'Fc--gu (B} L0 Ref/itin  Det/fvy Nede Swmep Pis  Woups/Mode Lokel .uﬂt.(glx‘ _DEwLW l?u_if’!lll-- I:lu_!-’f_\:q !\_m: Sumep Pts I?_u;?n'kudu Labe |
R4EEMHE Bornd — Low channel Herizental (TST Fev 9.5 17 Fab 2817

Low Channel Horizontal — Average Plot

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter
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IC ID: 573F-BLESO

Frequency Meter Det AF SWBOX3 SMA7 SMAS5 Corrected Average Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) (dBuVv/m) Margin (Degs) (cm)
(dBUV) (dBuv/m) | (dBuv/m) (dB)

*2.39 17.67 Pk 28.5 N 2.6 25 51.97 - 74 -22.03 57 119 H
*2.338 20.87 Pk 28.1 N 2.6 25 54.77 74 -19.23 57 119 H
*2.37 21.13 Pk 28.3 7 2.6 2.5 55.23 - - 74 -18.77 57 119 H
*2.39 6.74 RMS 28.5 7 2.6 2.5 41.04 54 -12.96 - 57 119 H
*2.338 12.25 RMS 28.1 7 2.6 2.5 46.15 54 -7.85 57 119 H
*2.37 12.35 RMS 28.3 7 2.6 2.5 46.45 54 -7.55 57 119 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection

Low Channel Horizontal — Data
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| ogHoneyuel 1, NY 24 Jonm 2018 12:18:54

28, : : : : : !
Restricted Bandedge

. Sample Number:MEL-418

1ig H ! ! H H Device:Bluetooth 5.8 Lite

Part MNumber:|BB-B7358
! ! ! ; Made:Cantinuous TX - Law Channel
188} 1 1 } E Tested by MA

X
o
1
[+]
u
,,
|9
—ﬂ.l
=
£
=
=]
=]
o
48|
:,d ......
231 ’ ’ ’ . T8 BMH=/ ) ’ ’ ’ Z2.415
Freguency (GHz2
m_f?&:?i I:ﬁ;,:‘:a} :;:';Lln :i;:?g,“:;mﬁl E::':f.ulu; t“;:\n I:Q:.'Phd. .-_:::LM - i".l Rnr\s!l CiHz» REWUR Raf /ftin J-Uﬂrs Hode &.‘«p Pia $SupaMode Label
E488MHz Bond Low chonnel Verticol 75T Rev 9.5 17 Feb 28017
Low Channel Vertical — Peak Plot
1oghaneyuel |, NY 24 Jon 2B18  12:18:54
el T T T = T 1

Restricted Bandedge

. Sample Number:MEL-418

118 Device:Bluetooth 5.8 Lite

Part MNumber:|BB-B7358

Made:Cont inuous TX - Low Chonnel

180 Tosted by A

[=1=]}
. 98
<
1
5 L d ......
o
T
g 78
e ;
-l A ag " C L |
5 60| - [ .
] ;
Q
J e R SN SR S— ,jﬂf ) N
; | | / |
: ! i
4@ v jﬁ\hnfx»wﬂﬂfﬁkﬁnwd wnqhwﬂvwf\ b o i |
:; ‘j ......
2. 31 ) ) ) ) @ SMH=/ i ) ) ) 2.415
Freguency (GHz2
Rarge () REUAEY PBaf/fktn  Dui/fg Hode Sunep Fis  Foupsifode Lobel Fange (#z} LU Faf/fiin  Ostifug Pode Susap Fis  oupaiods  Lobel
2415 WEBVIN BB WERF feglBMS)  Gasciida) G088 IDOTAUE | Usreical
p4@@MHz Bard - Low channal Vertical 15T Rav 9.5 17 Fab 2017

Low Channel Vertical — Average Plot

NOTE: Emissions highlighted in the plot above is OATS ambient and not a product of the transmitter
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IC ID: 573F-BLESO

Frequency Meter Det AF SWBOX3 SMA7 SMA5 Corrected Average Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) (dBuv/m) Margin (Degs) (cm)
(dBUV) (dBuV/my) (dBuV/m) (dB)

*2.39 16.9 Pk 285 N 2.6 25 51.2 - - 74 -22.8 293 210 \%
*2.37 19.17 Pk 28.3 7 2.6 2.5 53.27 - 74 -20.73 293 210 \Y
*2.344 19.79 Pk 28.1 7 2.6 2.5 53.69 - 74 -20.31 293 210 \Y
*2.333 20.06 Pk 28.1 7 2.6 2.5 53.96 - - 74 -20.04 293 210 \Y
*2.39 7.3 RMS 28.5 7 2.6 2.5 41.6 54 -12.4 - - 293 210 \Y
*2.37 10.32 RMS 28.3 7 2.6 2.5 44.42 54 -9.58 - 293 210 \Y
*2.333 11.47 RMS 28.1 N 2.6 25 45.37 54 -8.63 - 293 210 \%
*2.344 10.82 RMS 28.1 N 2.6 25 44.72 54 -9.28 - 293 210 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection

Low Channel Vertical — Data
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Report #: 34448
FCC ID: CFS8DLBLES0

Date: 2018-04-10
IC ID: 573F-BLE50

”‘_\Hclnr_‘q»cll. NY 24 Jon 2B1E 16:43: 82
: Restricted Bondedge
. Somple Number:MEL-418
185 H ! | ! ! H |Pevice:Eluetooth 5.8 Module
Fort MNumger :
Mode:Cont inuous TX - High Chanmel
| Tested by:MA
x
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i
T
o
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T
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T
= Averogs m E
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T
= 45
35
23
2.4¢6 T8, SHAz/ Z.563
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Fange (541 TN Ref /Alin  DeLify ode T Pra  Wups/fode Lobal T Rarge (G2} T Raf/itin  Detiivg Fods Ty Fis  VowpaMods Labal
1EAE-2563  INGEDEWM B8 PEWCPar fegtRIS)  Sesactiuta) S MUM Forizantal l|
{igh Chanrel Horizontal .DAT Fev 9.5 17 Feb 2817
High Channel Horizontal — Peak Plot
”‘_\Hclnr_‘q»cll. NY 24 Jon 2B1E 16:43: 82
: Restricted Bondedge
. Somple Number:MEL-418
185 H ! | ! ! H |Pevice:Eluetooth 5.8 Module
Fort MNumger :
Mode:Cont inuous TX - High Chanmel
g5 | Tested by:MA
H
e B85 {
i
T 75
T
o
1
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]
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T |
o 45 1 J
LT S . v o .
35
23
2.4 T8, SHAz/ Z.563
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Fange (541 A Ref /Alin  Deify Fode T Pia  Wupsifode Lobal [ Forge @121 e Reffitin et ivg Fods Suep Pla oo Label
1igh Chanrel Horizontal DAT Fev 9.5 17 Feb 2817

High Channel Horizontal — Average Plot
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Report #: 34448
FCC ID: CFS8DLBLES0

Date: 2018-04-10

IC ID: 573F-BLESO

Frequency Meter Det AF SWBOX3 SMA7 SMA5 Corrected Average Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) (dBuVv/m) Margin (Degs) (cm)
(dBUV) (dBuV/my) (dBuV/m) (dB)
*2.484 16.99 Pk 28.7 N 2.6 2.6 51.59 - 74 -22.41 51 115 H
*2.484 21.46 Pk 28.7 7 2.6 2.6 56.06 - - 74 -17.94 51 115 H
*2.484 7.43 RMS 28.7 7 2.6 2.6 42.03 54 -11.97 - 51 115 H
2.55 8.19 RMS 29 7 2.7 2.6 43.19 54 -10.81 51 115 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection

Antenna 1: High Channel Horizontal — Data
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Report #: 34448
FCC ID: CFS8DLBLES0

Date: 2018-04-10
IC ID: 573F-BLE50

High Channel Vertical — Average Plot
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1],_\Hclr‘|r_‘l.;|»c|\. NY 24 Jon ZB1E 16:48:18
: Restricted Bondedge
. Somple Number:MEL-418
185 H ! | ! ! H |Pevice:Eluetooth 5.8 Module
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High Channel Vertical — Peak Plot
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Report #: 34448
FCC ID: CFS8DLBLES0

Date: 2018-04-10

IC ID: 573F-BLESO

Frequency Meter Det AF SWBOX3 SMA7 SMA5 Corrected Average Margin Peak Limit PK Azimuth Height Polarity
(GHz2) Reading [dB/m] [dB] [dB] [dB] Reading Limit (dB) (dBuv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dBuVv/m) (dB)
*2.484 17.82 Pk 28.7 7 2.6 2.6 52.42 - 74 -21.58 344 144 \Y
2.562 20.21 Pk 29 7 2.7 2.6 55.21 - - 74 -18.79 344 144 \Y
*2.484 7.95 RMS 28.7 N 2.6 2.6 42.55 54 -11.45 - - 344 144 \%
2.546 8.3 RMS 29 N 2.7 2.6 43.3 54 -10.7 344 144 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

RMS - RMS detection

High Channel Vertical — Data

Page 39 of 50

Honeywell International

2 Corporate Center Dr., Melville, NY 11747
This report shall not be reproduced except in full, without the written approval of Honeywell International

Document #: 800-23065, Rev. 1.3
TEL: (516) 577-2000




Report #: 34448 Date: 2018-04-10
FCC ID: CFS8DLBLES0 IC ID: 573F-BLES0

Spurious Emissions

Below 1GHz (Worse-case)

.jb!":!nc.:{-ucﬂl__ NY i i - a 14 Dec 2817  11:46:25
Honeywe || Melville OATS
Model (Bluetooth 5.8 Lite (1EB-8735E)
85} { ] | ] ; - |Semple I0:HEL-418
Config:B Cerst. Tx. Mid CH.
Mode: Intentionol Scon
751 Tested by:CL
65
8 g5 od
~ 45
a 35
38 i i i i i L] i i i i i i i 18688
Freguency (MHz)
e T il s Tt hted BB e onia
FCC Part 15 Subpart C 38-1008HHz TST Rev 9.5 13 Moy 2816
Mid Channel - Plot
Frequency Meter Det AF JB6 [dB/m] Cable 1 [dB] Corrected QPk Limit Margin Azimuth Height Polarity
(MHz2) Reading Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuV) (dBuVv/m)
55.9273 16.08 Qp 11.9 11 29.08 40 -10.92 194 390 H
66.3218 11.98 Qp 12.1 1.3 25.38 40 -14.62 170 368 H
174.6641 19.75 Qp 16 22 37.95 43.52 -5.57 196 349 H
54.3067 20.52 Qp 12 11 33.62 40 -6.38 280 173 \Y
66.8746 22.78 Qp 12.2 13 36.28 40 -3.72 214 123 \Y
176.0568 13.53 Qp 15.9 2.1 31.53 43.52 -11.99 94 390 \Y
Qp - Quasi-Peak detector
Mid Channel - Data
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Report #: 34448
FCC ID: CFS8DLBLES0

Date: 2018-04-10

IC ID: 573F-BLESO

1-18GHz
,?PHunugwull, NY 18 fpr 2818 HY9:38:54
Radiated Emissions |-Meters
; ; : Mode | :Bluetooth 5.8 Lite
T S N | Sample 1D:MEL-464
Config:FIC Teat Code
H i i Nudc:E Tw. Low CH
TS SRS MNP SPRS: SR | P T
2
3 78
&
9

Ta 8
Frequency C(GHzI
D N e e o BB Bl | DI MmN TeR B Sew B T Bl
FCC P13 Subport € 1-186Hz w & wo Preavp & FiltertP3a).TST Fev 9.5 17 Feb 2017
Frequency Meter Det AF SWBOX2 SMA7 SMA5 Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading [dB/m] [dB] [dB] [dB] Reading (dBuv/m) (dB) (dBuv/m) Margin (Degs) (cm)
(dBuVv) (dBuv/m) (dB)

*4.804 53.98 Av 331 -41.1 3.7 3.7 53.38 54 -.62 - - 292 241 H
7.207 44.89 Av 36.2 -39.5 4.6 45 50.69 54 -3.31 - - 276 238 H
9.609 34.01 Av 38 -39 5.6 52 43.81 54 -10.19 - - 14 245 H

*12.012 35.23 Av 39.4 -37.3 6.6 5.6 49.53 54 -4.47 - - 8 208 H
14.415 28.23 Av 42 -36.9 6.8 6.4 46.53 54 -1.47 - - 257 280 H
16.812 28.13 Av 39.5 -38.1 7.4 7.2 44.13 54 -9.87 - - 53 138 H

*4.804 53.83 Av 331 -41.1 3.7 3.7 53.23 54 =77 - - 345 160 \%
7.207 39.45 Av 36.2 -39.5 4.6 45 45.25 54 -8.75 - - 74 129 \%
9.611 27.92 Av 38 -39 5.6 52 37.72 54 -16.28 - - 221 276 \Y

*12.012 27.6 Av 39.4 -37.3 6.6 5.6 41.9 54 -12.1 - - 323 230 \Y
14.414 28.25 Av 42 -36.9 6.8 6.4 46.55 54 -7.45 - - 252 105 \Y
16.813 28 Av 39.5 -38.1 7.4 7.2 44 54 -10 - - 210 311 \%

* 4.805 57.93 PK 331 -41.1 3.7 3.7 57.33 - - 74 -16.67 292 241 H
7.207 51.18 PK 36.2 -39.5 4.6 45 56.98 - - 74 -17.02 276 238 H
9.607 42.73 PK 38 -39 5.6 5.2 52.53 - - 74 -21.47 14 245 H

*12.01 443 PK 39.4 -37.3 6.6 5.6 58.6 - - 74 -15.4 8 208 H
14.411 38.94 PK 42 -36.9 6.8 6.4 57.24 - - 74 -16.76 257 280 H
16.813 39.95 PK 39.5 -38.1 7.4 7.2 55.95 - - 74 -18.05 53 138 H

* 4.805 57.79 PK 331 -41.1 3.7 3.7 57.19 - - 74 -16.81 345 160 \Y
7.205 47.08 PK 36.2 -39.5 4.6 45 52.88 - - 74 -21.12 74 129 \Y
9.608 39.69 PK 38 -39 5.6 52 49.49 - - 74 -24.51 221 276 \Y

*12.012 38.82 PK 39.4 -37.3 6.6 5.6 53.12 - - 74 -20.88 323 230 \Y
14.416 39.66 PK 42 -36.9 6.8 6.4 57.96 - - 74 -16.04 252 105 \Y
16.818 39.77 PK 39.5 -38.1 7.4 7.2 55.77 - - 74 -18.23 210 311 \%

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK - KDB558074 Method: Maximum Peak
Av - KDB558074 Option 1 Maximum RMS Average

Low Channel - Plot/Data
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Report #: 34448
FCC ID: CFS8DLBLES0

Date: 2018-04-10
IC ID: 573F-BLESO

0

| pgHoneugwe 1, NY 18 fipr 2618 @9:46:59
Rodicted Emissions 1-Meters
. : ; : Mode | :Blustooth 5.8 Lite
Config:FLC Test Code
i i i Mode:Lont . Tw. Mid CH
G
3 78

18
Frequency C(GHz)
TR s B R e sue BT B | TR Ry B TR D S B S Gt
FCC P13 Subport C 1-186Hz w & wo Preomp & FilterCPSR).TST Fev 9.3 17 Feb 2817
Frequency Meter Det AF SWBOX2 SMA7 SMAS5 Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Reading (dBuv/m) (dB) (dBuv/m) Margin (Degs) (cm)
(dBuv) (dBuV/m) (dB)
*4.88 52.58 Av 33.2 -41.3 3.7 3.6 51.78 54 -2.22 - - 76 116 H
*7.319 42.89 Av 36.6 -39.7 4.6 45 48.89 54 -5.11 - - 237 152 H
9.761 30.48 Av 38 -39.1 55 53 40.18 54 -13.82 - - 271 236 H
*12.202 35.98 Av 39.2 -37.2 6.4 6 50.38 54 -3.62 - - 0 209 H
14.645 28.16 Av 42.6 -36.9 6.7 6.4 46.96 54 -7.04 - - 167 122 H
17.075 28.44 Av 40.8 -38.1 7.5 7 45.64 54 -8.36 - - 252 185 H
*4.88 48.46 Av 33.2 -41.3 3.7 3.6 47.66 54 -6.34 - - 177 231 \Y
*7.321 37.26 Av 36.6 -39.7 4.6 45 43.26 54 -10.74 - - 310 231 \%
9.761 29.76 Av 38 -39.1 55 5.3 39.46 54 -14.54 - - 336 245 \%
*12.203 27.92 Av 39.2 -37.2 6.4 6 42.32 54 -11.68 - - 79 119 \%
14.643 28.05 Av 42.6 -36.9 6.7 6.4 46.85 54 -7.15 - - 163 345 \%
17.077 28.28 Av 40.8 -38.1 75 7 45.48 54 -8.52 - - 184 297 \%
*4.881 56.74 PK 33.2 -41.3 3.7 3.6 55.94 - - 74 -18.06 76 116 H
*7.321 49.46 PK 36.6 -39.7 4.6 45 55.46 - - 74 -18.54 237 152 H
9.762 40.84 PK 38 -39.1 55 53 50.54 - - 74 -23.46 271 236 H
*12.202 44.4 PK 39.2 -37.2 6.4 6 58.8 - - 74 -15.2 0 209 H
14.643 39.53 PK 42.6 -36.9 6.7 6.4 58.33 - - 74 -15.67 167 122 H
17.076 39.73 PK 40.8 -38.1 75 7 56.93 - - 74 -17.07 252 185 H
*4.88 53.2 PK 33.2 -41.3 3.7 3.6 52.4 - - 74 -21.6 177 231 \%
*7.321 45.62 PK 36.6 -39.7 4.6 45 51.62 - - 74 -22.38 310 231 \%
9.761 40.86 PK 38 -39.1 55 5.3 50.56 - - 74 -23.44 336 245 \%
*12.204 38.93 PK 39.2 -37.2 6.4 6 53.33 - - 74 -20.67 79 119 \Y
14.64 39.41 PK 42.6 -36.9 6.7 6.4 58.21 - - 74 -15.79 163 345 \Y
17.083 40.16 PK 40.9 -38.1 7.5 7 57.46 - - 74 -16.54 184 297 \Y

*

PK2 - KDB558074 Method: Maximum Peak

MAvV1 - KDB558074 Option 1 Maximum RMS Average

- indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Mid Channel - Plot/Data
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Report #: 34448
FCC ID: CFS8DLBLES0

Date: 2018-04-10
IC ID: 573F-BLESO

,?Pllurlugwul I, WY 18 Apr 2818 18:32: 27
Radiated Emissions |1-Meters
B = S et B e
Config:FCC Test Code
Fode  Lont . T High CH
188} { Tested by:CL
El5|
2 :
= 78
9
58 |
n':
W Lt AL i i RS )
AH---
T8 8
Frequency C(GHzI
R e B BUR hen o B BB D | ST memin BN DR en Stwo B SR e
FCC P13 Subport € 1-186Hz w & wo Preomp & Filter (P3A).TST fev 9.3 17 Feb 2817
Frequency Meter Det AF SWBOX2 SMA7 SMAS5 Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GH2) Reading [dB/m] [dB] [dB] [dB] Reading (dBuv/m) (dB) (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*4.96 46.61 Av 333 -41.6 3.8 3.7 45.81 54 -8.19 - - 309 293 H
*7.441 39.28 Av 36.7 -39.7 4.7 4.6 45.58 54 -8.42 - - 247 148 H
9.919 31.65 Av 38.2 -39.2 55 53 41.45 54 -12.55 - - 12 224 H
*12.402 36.76 Av 389 -37.1 6.4 5.9 50.86 54 -3.14 - - 8 239 H
14.882 27.83 Av 419 -36.9 6.8 6.5 46.13 54 -7.87 - - 110 307 H
17.356 27.97 Av 42.6 -38.2 7.6 7.1 47.07 54 -6.93 - - 182 333 H
*4.96 47.32 Av 333 -41.6 3.8 3.7 46.52 54 -7.48 - - 192 209 \%
*7.441 37.42 Av 36.7 -39.7 4.7 4.6 43.72 54 -10.28 - - 171 253 \%
9.919 29.45 Av 38.2 -39.2 55 5.3 39.25 54 -14.75 - - 292 208 \%
*12.402 32.4 Av 38.9 -37.1 6.4 5.9 46.5 54 -15 - - 100 220 \%
14.884 27.55 Av 41.9 -36.9 6.8 6.5 45.85 54 -8.15 - - 302 295 \%
17.357 27.95 Av 42.6 -38.2 7.6 7.1 47.05 54 -6.95 - - 121 119 \Y
*4.961 52.21 PK 333 -41.6 3.8 3.7 51.41 - - 74 -22.59 309 293 H
*7.441 47.27 PK2 36.7 -39.7 4.7 4.6 53.57 - - 74 -20.43 247 148 H
9.921 41.48 PK 38.2 -39.2 55 53 51.28 - - 74 -22.72 12 224 H
*12.402 45.04 PK 389 -37.1 6.4 59 59.14 - - 74 -14.86 8 239 H
14.881 39.12 PK 41.9 -36.9 6.8 6.5 57.42 - - 74 -16.58 110 307 H
17.357 39.01 PK 42.6 -38.2 7.6 7.1 58.11 - - 74 -15.89 182 333 H
*4.96 52.36 PK 333 -41.6 3.8 3.7 51.56 - - 74 -22.44 192 209 \%
*7.441 45.9 PK 36.7 -39.7 4.7 4.6 52.2 - - 74 -21.8 171 253 \%
9.924 40.53 PK 38.2 -39.2 55 5.3 50.33 - - 74 -23.67 292 208 \%
*12.401 41.88 PK 389 -37.1 6.4 5.9 55.98 - - 74 -18.02 100 220 \Y
14.885 39.3 PK 419 -36.9 6.8 6.5 57.6 - - 74 -16.4 302 295 \Y
17.36 39.3 PK 42.6 -38.2 7.6 7.1 58.4 - - 74 -15.6 121 119 \Y

*

- indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK - KDB558074 Method: Maximum Peak
Av - KDB558074 Option 1 Maximum RMS Average

High Channel - Plot/Data
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Report #: 34448
FCC ID: CFS8DLBLES0

Date: 2018-04-10
IC ID: 573F-BLESO

18-26GHz

Note: No emissions were detected above the system noise floor.

-|U-.H3'1c‘:""c| 1, WY

g5t

g5} [Tested by: QL

Radicted Emissions

. Lew CF
Intertioral Scaor

13 Dec 2017 16:19:88

1-Meters

} Uertico

35
25
18 26
Frequency (GHz1
.!‘-\nr e - E!X;‘ll!\l H.'.f."l'lllr I:rl:"l'lru h* Sy . PMa t'...-;.at;ﬂaé—. Lokel - T Fange (GH:) L' Ref/attn  Cet/Fvg Hode ey Py FlapaMod Label
FCC PLIS Subpset © 18-26 GHz Prascen.TST Rev 9.5 13 May 2816
Frequency Meter Det | Horn | SMA | Preamp Distance Corrected Avg Margin Peak PK Azimuth Height | Polarity
(GHz) Reading ACF 5 [dB] Corr Reading Limit (dB) Limit Margin (Degs) (cm)
(dBuv) [dB] [dB] Factor (dBuv/m) | (dBuV/m) (dBuVv/m) (dB)
[dB]
*18.532 37.22 Pk 438 7.3 -34.8 -95 44,02 54 -9.98 74 -29.98 0-360 98 H
*21.334 36.91 Pk 44.9 8.1 -32.3 -95 48.11 54 -5.98 74 -25.89 0-360 98 H
*23.971 36.88 Pk 46.3 85 -30.9 -9.5 51.28 54 =272 74 -22.72 0-360 98 H
*19.27 34.51 Pk 443 8 -345 -9.5 42.81 54 -11.19 74 -31.19 0-360 98 \
*21.32 34.97 Pk 44.9 8.1 -32 -9.5 46.47 54 -7.53 74 -27.53 0-360 98 \
24.046 35.5 Pk 46.3 8.4 -30.9 -9.5 49.8 54 -4.2 74 -24.2 0-360 98 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

Low Channel — Plot/Data
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Report #: 34448
FCC ID: CFS8DLBLES0

Date: 2018-04-10
IC ID: 573F-BLESO

Honegywel |, NY 13 Dec 20817 16:52:1
15—
issions |-Meters
95l » 5.8 Lite (188-87358)
g5t
a
4 g5
E
35
25|
18 Z26
Frequency (GHz1
Paree ) T Refifte  Debifvg Pode —— Pts de  Lokel T Fangs Dz) Ty Ref/fttn  Cet/in Smep Fis  FepaMode Lo
FCC PLIS Subpart © 18-26 GHz Prescen TS Rev 9.5 13 Moy 2816
Frequency Meter Det Horn SMA | Preamp Distance | Corrected Avg Margin Peak PK Azimuth Height | Polarity
(GHz) Reading ACF 5 [dB] Corr Reading Limit (dB) Limit Margin (Degs) (cm)
(dBuVv) [dB] [dB] Factor (dBuVv/m) (dBuVv/m) (dBuVv/m) (dB)
[dB]
*19.302 34.57 Pk 443 8 -34.2 -9.5 43.17 54 -10.83 74 -30.83 0-360 98 H
*21.317 35.18 Pk 44.9 8.1 -31.9 -9.5 46.78 54 -1.22 74 -27.22 0-360 98 H
24.014 35.76 Pk 46.3 8.4 -30.4 -9.5 50.56 54 -3.44 74 -23.44 0-360 98 H
* 20.466 34.49 Pk 44.4 8.3 -34.2 -9.5 43.49 54 -10.51 74 -30.51 0-360 98 \%
*22.86 35.14 Pk 45.7 8.2 -34.2 -9.5 45.34 54 -8.66 74 -28.66 0-360 98 \%
24.752 36.85 Pk 46 8.7 -32.5 -9.5 49.55 54 -4.45 74 -24.45 0-360 98 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector

Mid Channel — Plot/Data
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Report #: 34448 Date: 2018-04-10
FCC ID: CFS8DLBLES0 IC ID: 573F-BLES0

1gsHoneywel |, NY ] 13 Dec 2017 17:19:27

»cd Emissions |-Meters

a5l .Hc.dcl 2] oth 5.0 Lite (108-B7354)
) |hwwm
a
4 g5
35
18 26
Frequency (GHzJ
.!'.a.f.— ) N L .‘..-r.-nu-. .lv|,.-n.\q r.a'r. Sueep . PMa "lrvu?'h.r Label . T Range (GHz) Lyt Reffattn  Detfivg Mode ) Pis Label
FCC Ft1S Subpart C 18-26 GHz Prescenm. TST Fev 9.5 13 Hoy 2816
Frequency Meter Det Horn SMA Preamp Distance Corrected Avg Margin Peak PK Azimuth Height Polarity
(GHz) Reading ACF 5 [dB] Corr Reading Limit (dB) Limit Margin (Degs) (cm)
(dBuVv) [dB] [dB] Factor (dBuVv/m) (dBuVv/m) (dBuV/m) (dB)
[dB]
*19.291 34.35 Pk 44.3 8 -34.3 -9.5 42.85 54 -11.15 74 -31.15 0-360 98 H
*21.313 35.03 Pk 44.9 8.1 -32 -9.5 46.53 54 -7.47 74 -27.47 0-360 98 H
24.03 35.32 Pk 46.3 8.4 -30.5 -9.5 50.02 54 -3.98 74 -23.98 0-360 98 H
*20.52 34.9 Pk 44.4 8.4 -34.6 -9.5 43.6 54 -10.4 74 -30.4 0-360 98 \%
*22.201 35.32 Pk 45.6 8.4 -34.1 -9.5 45.72 54 -8.28 74 -28.28 0-360 98 \%
24.737 36.99 Pk 46 8.7 -32.6 -9.5 49.59 54 -4.41 74 -24.41 0-360 98 \%
* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
High Channel - Plot/Data
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Conducted Emissions (Mains)

Test Description

The EUT is placed on a hon-conducting table 40 cm from the vertical ground plane and 80 cm above the horizontal
ground plane. The EUT is configured in accordance with ANSI C63.10 / C63.4.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise noted as quasi-peak

or average.

Line conducted data is recorder for both NEUTRAL and HOT lines.

Test Criteria

Reference Limit (dBuV)
Frequency Range (MHz) | Quasi-Peak | Average
RSS-GEN
CFR 47 Subpart B, 15.107 0.5-5 56 46
ICES-003 530 60 50
Test Information
. Temperature | Humidity | Pressure
Tester | Test Location | Date °C) (%RH) (mbar) Results (P/F)
MA RF Lab 5/17/18 22.6 8.8 1014 P
Equipment List
Instrument Type | ID# Serial # Manufacturer Model Cal Date Cal Due
Date
Spectrum 11556 | MY49430802 Keysight NO030A (PXA) | 12/19/2017 | 12/19/2018
Analyzer
LISN 11527 241259 Com-Power LIN-120A 01/10/2018 | 01/10/2019
Measurement 11543 | Version 9.5 UL UL EMC N/A N/A
Software
Environmental 11533 A078144 Extech Instruments SD700 08/21/2017 | 08/21/2020
Meter

NOTE: Worse-case plot/data reported for intentional testing.
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Test Results

Unintentional Mode

Honeywel |, NY 17 Moy 2818 13:53:30
108, - i 1
Conducted RFI Uoltage
28| Ei :{IL:J B lite
sremal Operation
Mode
BA} | Tested by:MA
~ 78!
o ==l \ H
:i 56!
3 4p
S 3. TR
) i A, N A el e g el “41“7!
L "
18|
5 5] 5]
Freguency (MHz
Renge (M) RELABU Fnf /it Dot fivg Typs Sumep Pla  $paMode  Lobel
| -=,.l_., ducted Enissi 5T Fev 9.5 13 May 2816
Plot
Range 1: Line- L1.15- 1MHz
Frequency Meter Det Gain/Loss [dB] CDE Cable #1 Corrected FCC Part 15 Margin FCC Part 15 Margin
(MH2z) Reading LISN1 Reading QP (dB) AV (dB)
(dBuV) (dB(uVolts))
.15469 16.86 Pk 10.6 -1 27.36 65.74 -38.38 55.74 -28.38
2.711 22.42 Pk 9.9 i 32.42 56 -23.58 46 -13.58
2.10925 2151 Pk 9.9 0 31.41 56 -24.59 46 -14.59
1.67063 19.91 Pk 9.9 0 29.81 56 -26.19 46 -16.19
3.349 21.53 Pk 9.9 i 31.53 56 -24.47 46 -14.47
4.42925 19.24 Pk 9.9 i 29.24 56 -26.76 46 -16.76
Range 3: Line - L2 .15 - IMHz
Frequency Meter Det Gain/Loss [dB] CDE Cable #1 Corrected FCC Part 15 Margin FCC Part 15 Margin
(MHz) Reading LISN1 Reading QP (dB) AV (dB)
(dBuV) (dB(uVolts))
.18035 17.15 Pk 10.5 i 27.75 64.47 -36.72 54.47 -26.72
1.4495 16.08 Pk 9.9 0 25.98 56 -30.02 46 -20.02
1.84825 18.74 Pk 9.9 0 28.64 56 -27.36 46 -17.36
2.93575 20.86 Pk 10 i 30.96 56 -25.04 46 -15.04
3.97975 20.06 Pk 10 i 30.16 56 -25.84 46 -15.84
247175 20.01 Pk 9.9 i 30.01 56 -25.99 46 -15.99
Pk - Peak detector
Data
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Intentional Mode

Honeywe | |, NY 17 May 2818 13:46:51
1686, - - - - - — - - .
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FCC Part 15 Conducted Emissions TST Rev 9.5 13 Moy 2816
High Channel — Plot
Line - L1
Frequency Meter Det Gain/Loss [dB] CDE Cable #1 Corrected FCC Part 15 Margin FCC Part 15 Margin
(MHz) Reading LISN1 Reading QP (dB) AV (dB)
(dBuV) (dB(uVolts))
1.03625 15.76 Pk 9.9 0 25.66 56 -30.34 46 -20.34
2.08025 21.37 Pk 9.9 0 31.27 56 -24.73 46 -14.73
2.32313 22.2 Pk 9.9 0 32.1 56 -23.9 46 -13.9
2.5225 22.44 Pk 9.9 i 32.44 56 -23.56 46 -13.56
2.7255 22.77 Pk 9.9 i 32.77 56 -23.23 46 -13.23
3.33088 21.54 Pk 9.9 i 31.54 56 -24.46 46 -14.46
Line - L2
Frequency Meter Det Gain/Loss [dB] CDE Cable #1 Corrected FCC Part 15 Margin FCC Part 15 Margin
(MH2z) Reading LISN1 Reading QP (dB) AV (dB)
(dBuV) (dB(uVolts))
1.29725 15.66 Pk 9.9 0 25.56 56 -30.44 46 -20.44
1.70325 17.59 Pk 9.9 0 27.49 56 -28.51 46 -18.51
2.2615 19.79 Pk 9.9 0 29.69 56 -26.31 46 -16.31
2.682 20.86 Pk 9.9 i 30.86 56 -25.14 46 -15.14
3.09888 19.79 Pk 10 i 29.89 56 -26.11 46 -16.11
3.90363 19.49 Pk 10 i 29.59 56 -26.41 46 -16.41
Pk - Peak detector
High Channel — Data
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END OF REPORT
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